Fig. 20 Hydraulic Power Lift

PART

SER | FIG/SER. PART Qry.

NO. | NO. | NO. NO. NAME

20 HYDRAULIC POWER LIFT 254
20 | 1 | F20S1 | 160.55.121 CAP 1
20 | 2 | F20S2 | GB/T879-B5x30 PIN B5x30 1
20 | 3 | F20S3 | 160.55.128-2 SPOOL ROD 1
20 | 4 | F20S4 | GB/T119-B3x20 PIN B3x20 1
20 | 5 | F20S5 | GB3452.1-17x2.65 O-RING 17x2.65 1
20 | 6 | F20S6 | GB/T119-B2x14 PIN B2x14 1
20 | 7 | F20S7 | 160.55.129 ADJUSTING VALVE 1
20 | 8 | F20S8 | 160.55.127 PLUG ZG1/8" 1
20 | 9 | F20S9 | GB3452.1-13.2x2.65 O-RING 13.2x2..65 2
20 | 10 | F20S10 | 160.55.120 PLUG 3
20 | 11 | F20S11 | GB/T829-M5x6x4 SCREW M5x6x4 2
20 | 12 | F20S12 | GB/T5782-M14x60 BOLT M14x60 2
20 | 13 | F20S13 | GB/T93-14 WASHER 14 4
20 | 14 | F20S14 | 160.55.126 CYLINDER CAP 4
20 | 15 | F20S15 | GB3452.1-63x5.7 O-RING 63x5.7 1
20 | 16 | F20S16 | 160.55.102 CYLINDER 2
20 | 17 | F20S17 | 160.55.112 O-RING 75x1.8 1
20 | 18 | F20S18 | 160.55.130 PISTON 1
20 | 19 | F20S19 | GB3452.1-A63x2 WASHER A63x2 2
20 | 20 | F20S20 | 160.55.131 PISTON BALL SEAT 1
20 | 21 | F20S21 | GB/T5783-M10x30 BOLT M10x30 10
20 | 22 | F20S22 | GB/T93-10 WASHER 10 21
20 | 23 | F20S23 | 160.55.116-1 GASKET 1
20 | 24 | F20S24 | GB/T93-8 WASHER 8 10
20 | 25 | F20S25 | GB/T5783-M8x20 BOLT M8x20 14
20 | 26 | F20S26 | 160.55.115-1 BOTTOM COVER 1




20 27 F20S27 | 160.55.132-1 PISTON ROD 1
20 28 F20S28 | 160.55.111 WASHER 2
20 29 F20S29 | 160.55.109 PLATE 1
20 30 F20S30 | 160.55.134/135 LIFT ARM& JOINT 2
20 32 F20S32 | GB/T5783-M8x12 BOLT M8x12 2
20 33 F20S33 | 160.55.020-1 PIN 8
20 34 F20S34 | GB/T97.1-22 WASHER 22 1
20 35 F20S35 | GB/T91-4x40 PIN 4x40 1
20 36 F20S36 | GB/T9877.1-42x62x10 OIL SEAL FB42x62x10 2
20 37 F20S37 | 160.55.114 SEALING LEAF 2
20 38 F20S38 | 160.55.106 BUSH 2
20 39 F20S39 | GB/T85-M8x1x16 SCREW M8x1x16 1
20 | 40 F20S40 | 160.55.133-1 INNER ARM 1
20 | 41 F20S41 | 160.55.119 GASKET 1
20 | 42 F20S42 | 160.55.141-1 STOP PIN 1
20 | 43 F20S43 | GB/T97.1-20 WASHER 20 1
20 | 44 F20S44 | GB3452.1-9%1.8 O-RING 9%1.8 1
20 | 41 F20S45 | 160.55.108 DRAIN PLUG 1
20 | 46 F20S46 | 160.55.140-1 REAR COVER 1
20 | 47 F20S47 | GB/T5783-M10x40 BOLT M10x40 8
20 | 48 F20S48 | 160.31.105 STOP PIN 1
20 | 49 F20S49 | 160.55.107 LINK PIN 1
20 50 F20S50 | 160.55.117 AIR PIPE 1
20 51 F20S51 | 160.55.136-1 FILTER PLUG 1
20 52 F20S52 | 160.55.104 WASHER 1
20 53 F20S53 | GB/T829-M8x10x8 SCREW M8x10x8 2
20 54 F20S54 | 160.55.021 DIPSTICK 1
20 55 F20S55 | 160.55.101-2 CASE 1
20 56 F20S56 | 160.55.103 SHAFT 1
20 57 F20S57 | GB/T5782-10x75 BOLT M10x75 3
20 58 F20S58 | GB3452.1-19x2.65 O-RING 19%2.65 1
20 59 F20S59 | 160.55.013 LIFT ARM ASSEMBLY 2
20 60 F20S60 | 160.55.016-1 PLATE 1
20 61 F20S61 | GB/T91-2x16 PIN 2x16 1
20 62 F20S62 | GB/T97.1-8 WASHER 8 1
20 63 F20S63 | 160.55.113 PUSH ROD 1
20 64 F20S64 | 160.55.110 LOCATING LUMP 1
20 65 F20S65 | GB/T6171-M6 NUT M6 1
20 66 F20S66 | GB/T5783-M6x%20 BOLT M6x%20 1
20 67 F20S67 | 160.55.105 STOP PIN 1
20 68 F20S68 | GB/T97.1-12 WASHER 12 1
20 69 F20S69 | GB/T6170-M8 NUT M8 2




